DF125RTFE4 B x K it

DF125RTF PARTS LIST

FOREWORD

When you are going to order parts you may take this booklet as reference but any
differences please take the reality on vehicle as standard.

To find out the name, Item code or fitment you may check in the illustration with
the size and appearance .Then with the no. in the illustration you will find out the
name, item code and quantity.

There will no notice to you ahead of any change of the information in this booklet.

1




&ZhHl ENGINE

¥ 5 o &R o AR &
NO.| Code name Chinese Description Q'ty
1 01010093 KA CRIE3D Engine Assy 1
%2




E-01 S &Ik CYLINDER HEAD

. I
6 3
-
5. 7o 40
15 110 3
6 9 4 10 @
o © 12 13+
NG
3 15
i~ o1
20
ki 5 3 4 BR E R s

NO.| Code name Chinese Description Q'ty
1 72130122 VR BT AR 3 Gasket—cylinder body 1
2 27010868 AR Cylinder body 1
3 72130121 AT Sk 28 5 Gasket—cylinder head 1
4 73010519 ERBER SN < Gasket—11. 5%1642. 5 1
5 72060024 FH O 45 Pin 1
6 72060049 ENI48%14%7.2 Dowel pin-8%14%7.2 2
7 73010518 IR EpiA Gasket 1
8 73010460 SmE Guide wheel 2
9 73010520 T 346 T B8l Gasket—cylinder head-5%18.5%2.5 1
10 73010459 o Bt Tension wheel 1
11 11020002 HER S 0il pump wheel 1
12 15160009 NN ES Timing chain 1
13 72010764 VSR E0 S Tl N N A 2 e Inner hex bolt-oil pump wheel 1
14 72010620 1 M8*26 Bolt-guide wheel pin axle-M8+*26 1
15 72040162 F A [5]8.5%14%1.5 Aluminium washer-8. 5%14%1.5 1
16 72040161 R El6.5+13%1.5 Aluminium washer—6. 5%13%1.5 1
17 22010441 Sk Cylinder head 1
18 15170033 1E M\ BhEE % Timing driven chain wheel 1
19 72010487 IERTIEFEMS#12 Timeing bolt-M5%12 3
20 72130609 VRELSL AR B3 Gasket—cylinder head left cover 1
21 22120037 Sk 77 Left cover, cylinder head 1
22 72150003 07434 830.8%3.2 0 shaped washer—30. 8%3. 2 2
23 22140001 K% Valve cap 2
24 72010615 12 FEM6%110 Bolt-M6%110 1
25 72130197 VRFL Sk Sk 5 # Gasket—cylinder head upper cover | |
26 22150049 Tk i Upper cover, cylinder head 1
27 72040193 2k HPE7.2%13%2 Iron washer—7. 2%13%2 3

%3




E-01 &Ik, HI{AZR{4 CYLINDER HEAD & CYLINDER ASSY

2 1

5 3 .

: @ 4
SRS &

&

15 11/0’ 32
d 10 A
< " %4 N

6 12 134
@

23
22
O_

9 20 24\\
97
929
@
@ 0
¢ 23

S e

28 30-%
¢ 5 AP SR e
NO.| Code name Chinese Description Q'ty
28 72040194 Al el 7.2+13%2.5 Washer-7. 2%13%2. 5 1
29 72020268 i AR BEm7 Cap nut-M7 4
30 72010618 +EE N A B K Me*2s8 Cross six hexagon bolt -M6%28 1
31 72010617 +EE N A B K Me*23 Cross six hexagon bolt -M6%23 1
32 72040192 B FEl6.5+4172.0 Iron washer—6. 5%17%2. 5 1




E-2 BZS #1439 VALVE MECHANISM

9 48

oL B W

i

Jii 5 o AR A
NO.| Code name Chinese Description Q'ty
1 22080012 RPN Camshaft axle 1
2 22020022 HAT Exhaust valve 1
3 22020021 Pl Intake valve 1
4 73130487 A1 R JRE PR Valve spring retainer 2
5 72110025 i = 0il drip pan 2
6 72120001 ST R Inner valve spring 2
7 72120007 AP S Outer valve spring 2
8 22030001 TP R Upper holder, valve spring | 2
9 22040001 AR Valve lock nip 4
10 31170045 KALE Spark plug 1
11 22050056 A AERGE Rocker arm assembly 2
12 22070001 58 Rocker arm axle 2
13 72010481 AL BEFEM6*35 Stud bolt-M6+*35 2
14 72130060 VR S A 55 3 Gasket-cylinder head right cover | |
15 22130038 kA5 Right cover, cylinder head 1
16 72010990 B2 FEM6e*20 Bolt-M6%20 2




E-3fh3mF5 2 CRANKCASE COVER

¥ 5 B % R PSR i
NO.| Code name Chinese Description Q'ty
1 72010605 IR M6*32 Bolt-M6+%32 2
2 72010606 B2 M6*50 Bolt-M6*50 1
3 14011318 e T Front cover, left crankcase assy 1
4 14021540 V= Rear cover, left crankcase assy 1
5 72150021 ORI 8]13.2%2.5 0 shaped washer—13.2%2.5 1
6 14060005 INRFLE Smaller inspection hole cover 1
7 72150009 ORI 127.4+2.65 0 shaped washer—27.4%2.65 | 1
8 14060001 KL Larger inspection hole cover| 1
9 72010604 IR EEM6*40 Bolt-M6*40 5
10 72010612 212 M6+70 Bolt-M6%70 1
11 72130081 7 el 2 Gasket—left crankcase cover | 1
12 72060013 FEQLH8*12 Dowel pin-8%12 4
13 72150036 ORI[E25%2.4 0 shaped washer—25%2. 4 1
14 72130014 A IR st 2 Gasket-right crankcase cover| 1
15 13012279 A b 4 i Right crankcase cover 1
16 72120118 BE AR Clutch operating lever spring 1
17 24030044 B R T Clutch operating lever 1
18 73010193 AL R Engine oil ruler 1
19 72060025 O E L Pin-operating lever—3%6 1
20 72030175 IRETM6*16 Screw-M6%16 2
21 13020569 A Right decorative cover 1
22 72010603 IR EEM665 Bolt-M6*65 1
23 72010611 IRFEM6*85 Bolt-M6*85 1
24 72010607 IZEEM6*80 Bolt-M6%80 1
25 73131335 AR High voltage clamp 1
26
27




&5 CLUTCH

12

13\p

e <5

¥ 5 B % R PSR i
NO.| Code name Chinese Description Q'ty
1 72080014 Mzl Clip ring—driven gear 1
2 24020003 NN Driven gear 1
3 24020001 FEhik Drive gear 1
4 24070004 JEHE 0il pipe 1
5 24070003 I A 0il pipe spring 1
6 24120027 BEMSES Clutch body 1
7 24070005 IS CEY Backstop washer 1
8 24070022 AR Clutch disc washer 1
9 24070023 ey ) Clutch locking nut 1
10 72130067 BB 7 Uity AR Gasket—clutch cover 1
11 24070192 AR Clutch cover 1
12 72030026 HEE T Ms*12 Screw-M5*12 4
13 24070062 HWEE 0il pipe sleeve 1
14 72030028 EE T M6*12 Screw-M6*12 1
15 22090004 HEM Pushrod 1
16 72110019 HEA I & Push rod oil seal 1
17 73130486 B AR Clutch plate 1
18 72010471 BA R R Me*13 Bolt-M6%13 1
19 72020013 B2 Rfme Nut-M6 1
20 73130485 A B Clutch pressure plate 1




E-05 f4ER#l MAGNETO

Jii 5 o AR R AETN
NO.| Code name Chinese Description Q'ty
1 11120001 I e A 0il removal plate 1
2 72150191 b Y A Oy -4t ) 0 shaped ring—106. 8%2 1
3 72150192 O£ p56.5%1.8 0 shaped washer—6. 5%1. 8 2
4 72030175 BZ%T M6*16 Screw-M6%*16 2
5 15170003 Jo B EESS Start chain wheel 1
6 15160003 % (o2 Start chain 1
7 73010463 Tk B AR Tension plate 1
8 73010464 TR Guide plate 1
9 72110160 J SRR 3 Starting sprocket oil seal 1
10 72110158 (EREERGES] 0il separator oil seal 1
11 73130484 Egﬁ%ﬁ%gﬂi Starting sprocket pressure plate 1
12 72010989 BEHEM6*12 Bolt-M6%12 1
13 31150008 AL T 4L Rotor, magneto 1
14 72020024 WEREM10%1.25 Nut-M10%1. 25 1
15 72010614 IR Me*28 Bolt-M6%28 2
16 72030009 BRET M5*12 Screw-M5%12 2
17 31140260 HEHEALE T Stator, magneto 1
18 72030475 BEET M5*6 Screw-Mb*6 1
19 753131394 m%*ﬂ{g@gﬁgﬂi Magneto sensing line pressing plate 1
20 73130483 W ML LA 2 52 Magneto L-shaped clamp 1
21 72010988 B2 FEMe*16 Bolt-M6%16 1




E-06 Hh%M#E CRANKCASE

¥ 5 B % R PSR AEEs
NO.| Code name Chinese Description Q'ty
1 73131333 R sk Exhaust pipe clamp 1
2 11060002 HLIHILJE M Engine oil filting net 1
3 72010526 7S A B R M6 14 Inside hexagonal bolt-M6%x14 | 1
4 11040213 R e Gear indicator 1
5 72010380 K M6 12 Bolt-M6%12 1
6 11010632 IE AR SRR Left crankcase assy 1
7 72012114 SELIE B Cylinder bolt B 2
8 70090003 VR B K 6001 Rolling bearing—6001 1
9 70090011 VR TRt 7K 6203 Ball bearing—6203/P6 2
10 15030052 Bl b B Countershaft assy 1
11 15020051 Bt ii)SY5 Main shaft assy 1
12 72060011 SE T4 10%14 Dowel pin—10%14 2
13 15050102 AR S R Gearshift drum assy 1
14 70090010 R BN 7K 6201 Rolling bearing—6201 1
15 72130142 I 2 R 25 2R Gasket—crankcase 1
16 72060013 SE 4812 Dowel pin-8%12 2
17 72130064 DIREEE Gasket—engine oil pump 1
18 20010046 GIRIHER 0il pump assy 1
19 72030176 AT M6*30 Screw-M6%30 1
20 72012264 AELIRAEA Cylinder bolt A 2
21 72040159 ] 12.5420%1.5 Aluminium washer—12. 5%20%1.5| 1
22 72011684 TBCH BEAEM12%1.5%15 0il drain bolt -MI12%1.5%15 | 1
23 12010596 A Hh e A R Right crankcase assy 1
24 72010985 BB FEM14%1.5 Seal bolt-M14%1.5 1
25 11030001 Tk Tension arm 1
26 72010528 B F4M8*20 Bolt—tension arm axle-M8*%20 | 1
27 11030002 oK BT Tension lever 1




E-06 Hh%M#E CRANKCASE

&—22
Jii 5 o AR E SR s
NO.| Code name Chinese Description Q'ty
28 72120025 ?{ﬁ'}%ﬂ:% Tensioning rod spring 1
29 72040152 %@}#14,2*20*1,5 Aluminium washer—14. 2%20%1.5 1
30 72030177 BEAET Me*35 Screw-M6#35 9
31 72010470 }%?ﬁ%fﬁ{jé%@]\,{g*34 Bolt-gear shifting positioning-M8+%34 1
32 15070001 Wby Rk Gearshift axle assy 1
33 72120014 %ﬁﬁﬁ{j*ﬁ% Gearshift drum positioning plate spring 1
34 15080002 TENMWRAE Gear positioning plate 1

210 71




E-07 pi%h /JEE /iEFTEBECRANKSHAFT & PISTON&CONNECT ING ROD COMP

3
4

¥ 5 B % R PSR K
NO.| Code name Chinese Description Q'ty
1 21020030 % Piston 1
2 21040004 TE R Piston pin 1
3 72080009 TE P Shield ring-piston pin 2
4 HER (—)
Z 21030520 {5%2%*) Piston ring set 1
7 (LEZS
8 21010239 EMEH:E'\EE Crankshaft connecting rod assy 1

o110




E-08 f&Ezf#l# TRANSMISSION

¥ 5 B % R PSR =
NO Code name Chinese Description Q'ty
1 72010608 2 ke Me645 Bolt-M6*45 1
2 72010610 B2 A2 M6#60 Bolt-M6*60 2
3 73131878 Ty PR ED [H B BR Output chain wheel fixing plate 1
4 72010089 2K M6*10 Bolt-M6*10 2
5 15170149 T BERE Output chain wheel 1
6 72110014 Rk RHES) Countershaft oil seal 1
7 72110015 @Eﬁﬁlﬂﬁlﬂ%ﬂ‘ Variable speed shaft oil seal 1
8 72010603 B2 FEM6*65 Bolt-M6+%65 4
9 73131334 i LE I Overflow pipe clamp 1
10 72060048 TE LY 8*12%7.2 Dowel pin-8%12%7.2 2
11 31160061 o B HL AL Starting motor 1
12 72010606 2R M6*50 Bolt-M6%50 3

12 b




ZEZRANRTH FRAME AND ACCESSORY ASSY

Fr 5 o 4 B e 3 4R o
NO Code name Chinese Description Q'ty
1 |0201-DF125RTF LB Frame ASSY 1
2 02012232 THIH S8 Bracket, front panel 1
3 02012233 ‘F%’;ﬁi%i%@ (kD Lower air deflector bracket (left) 1
4 02012234 ?E‘r{;ﬁ%j{% (E) Lower air deflector bracket (right) 1
5 02012246 GIEEN Y aha Left bracket; front fender | 1
6 02012247 CIEEY R VB E S Right bracket; front fender | 1
7 02012240 el Middle carrier 1
8 02050083 BT E A ZE Bk Front main footrest assembly 1
9 02012231 L Side stand 1
10 15010066 PRI 22 M12 Bolt,side stand M 12 1
11 07020141 B Ji i T Spring,side stand 1
12 02012229 FEx B Main stand 1
13 15010070 XA Axle,main stand 1
14 07020140 PACELIS Spring,main stand 1
15 02012228 Ja T SRR Rear swing arm assy 1
16 15010069 J& - X s i REM12X245 Rear fork axle(M12X245) 1
17 02012236 BRI A Chain adjuster 1
18 02012235 JoE A I E AL Seat locking mechanism 1
19 02012151 Ji R < A License plate 1
20 02012239 Ji R REAT S Rear license light plate 1
21 02012244 JEHFE () Rear armrest; Left 1
22 02012245 T ChH) Rear armrest; Right 1
23 02050084 J5 A dE fiE Rear left foot rest assy 1
24 02050085 J& 4 Hie A Rear right foot rest assy 1

13 b




BEORYNFRYGE Steering control ASSY

2
/7
50
o
OO0

13 13

ik 5 T 4 B E R Vg
NO Code name Chinese Description Q'ty

1 02030821 77 T4t Handle bar 1

2 10020092 Yook e Handle grip,Left 1

3 10020093 AR/ iy GESLD Throttle Handle Grip 1

4 10020011 V] RE Throttle seat 1

5 10020094 R BN Balancer 2

6 02030822 J7 TRl AE Lower connecting plate 1

7 12030072 AN g Steel bowl ASSY 1

8 10010140 FH AT T2 Choke switch 1

9 75 AR 2 T B AEM10X50 Hexagonal flange bolt M10X50 | 1
10 INFHVEETH E B BEM10X 1. 25 | Hexagonal flange self-locking nut M10X1.25 | |
11 07010212 HIEE /2 (K 440mm) Front suspension absorber(Left) | 1
12 07010213 A=A (K EE440mm) Front suspension absorber(Right) | 1
13 07010214 JEiREMR (KE345mm) Rear shock absorber (L:235mm) | 2
14 08020316 T4 (L : 640mm1 10mm) Throttle cable(L:640mm/110mm) 1
15 08020317 728 (L : 700mm/60mm) Choke cable (L:700mm/60mm) 1
16 08020318 Eﬁ%gﬁ (L . 995mm/980mm) Speedometer cable (L:995mm/980mm) 1

14 bl




BIEFIZEZRY: Front and rear brake system

FF i oo 4R R B
NO.| Code name Chinese Description Q'ty
1 04010136 IR SRIPEY 5 Front disc brake ASSY 1
2 190020 HIAER) 3R Front disc brake upper pump 1
3 190021 A ) Front disc brake oil pipe 1
4 190022 AR N 2R Front disc brake lower pump 1
5 190023 IR Front disc brake handle 1
6 190161 RNZE R Rear Brake Pad 1 pairs

7 190043 Ji OB BERITFR Micro Switch 1
8 10010035 AAETT R i) Brake switch 1
9 04020062 BERIEL & 158X & 220X & 78/4- b 10. 5 Brake Disc (Front) 1
10 02040446 IERiENIE Rear brake ASSY 1
11 02012238 J& il B s AR Rear brake pedal 1
12 07020007 N ZETF oy 3% Brake return spring 1
13 02012237 SRR Spring hook 1
14 02012241 Ja R ZE T AT Rear brake lever 1

15 Bl




B4 Electrical

parts, Wire

¥ 5 O % R FE R AN
NO.| Code name Chinese Description Q'ty
1 10080066 =51 Lock Sets 1
2 01020011 [N A% Flasher 1
3 01020028 7o Ignition Coil 1
4 01020021 gk LAY Relay 1
5 10070001 =2 IUN Horn 1
6 08010160 HpL 205 2% Harness 1
7 01020083 Biies /SR EIR Rectifier 1
8 10990075 | Fjf (MG5—-3B, 119%60%128mm) |Battery(MG5-3B,119*%60*128mm)| 1
9 09030099 o B RE AT Rear license light 1
10 01020078 RK AR CDI 1
11 09020167 22 3% ) kT Front left turnlight 1
12 09020168 B A A AT Front right turnlight 1
13 10010135 JaEh Ik Start switch 1
14 10010138 KKK Off swtich 1
15 09010102 KT B, Headlight Assy 1
16 192003 KATAT (HS1) headlight bulb 1
17 09030098 Ja ST Tailight 1
18 10050002 e Speedometer 1
19 10010136 VILISIES Switch;horn 1
20 10010137 I i) oy} N Switch;high&low beam 1
21 10010139 LAV ABAE S Switch;turnlight 1

16 bl




{48 Z % SUPPLY SYSTEM

Q

QO

11

0

i 5 B EISER =
NO Code name Chinese Description Q'ty
1 05030085 THAE Fuel tank 1
2 10040100 VST A JR 2% Fuel sensor 1
3 | 05050002-5 AR 5 Fuel tank cap 1
4 01030024 fRim3e (Pz20, EEHRITT, HHMAFFIE) Carburetor 1
5 06030002 VI D4, 5%8. 5 Oil tube@4.5*8.5 1
6 12010007 R Clamp for oil tube 4
7 06990001 L YER Oil filter 1
8 01990066 T Tk Carbon canister 1
9 01990043 SEL by %] blocked valve 1
10 01050118 HAE A Muffler 1
11 03031089 VA AR TR R Muffler front cover 1
12 03031090 HEMRGE Muffler rear cover 1
13 01040056 TR Air clearner 1

%17 T




BI/5% FRONT&REAR WHEEL

¥ 5 o 4 R E N
NO.| Code name Chinese Description Q'ty
1 02040444 AIECEE (3.0%13) Front rim 1
2 06010117 AMiG (110/80-13, P205) Front tyre(110/80-13,P205) 1

B HIM12X235 Front wheel axle 1

3 15010068 | HifeHhE (D12. 5X@23X34) Bush, front wheel 1
i 5e 5 B BUZEEM12 Lock nut,front wheel 1

4 10040101 ¥ Speed counter 1
5 06010119 Mg Inner tube 2
6 06010120 By Tube flap 2
7 02040449 B (420H-12071) Chain (420H-120Link) 1
8 02040445 JGR Rear rim 1
06010118 ARG (115/80-13, P205) Front tyre(115/80-13,P205) 1

9 Jei FeHlM12X235 Rear wheel axle M12X235 1
JGE L EE (912, 2X026X20) | Bush Lrear wheel (@12.2X@26X20) 1

15010071 JFE A HE (012, 2X026X30) | Bush R rear wheel (312.2X@26X30) 1

10 JE i B SR REM12 Lock nut,rear wheel 1
11 02040447 RS A2 A Sprocket seater 1
12 02040448 T Rear sprocket 1

%18 T




FF t = R R X AW e
NO. Code name Chinese Description Q'ty
1 03010738 EE =D e Front wheel fender 1
2 03010736 JEF AR Left wind deflector 1
3 03010737 A 15 AR Right wind deflector 1
4 03010734 B RT B8 22 B itk Left decorative plate headlight cover | 1
5 03010735 B KT B A 2 i Right decorative plate headlight cover| 1
6 03010733 BTN Eiip Front panel decorative block 1
7 03010739 Jr e EAK Left body upper body 1
8 03010740 AR B Right body upper body 1
9 03010741 ot NN Left body lower body 1
10 03010742 R K Right body lower body 1
11 03010743 JG ek Rear tailgate 1
12 09050002 [ ¥ €5 't M5 Orange reflector M5 2
13 09050003 REAREN S Wan b Round red reflector M5 2
14 09050001 77 G M5 Square reflector M5 1

19 bl




PPEE

PP COVERING

lid 5 oL AR EI SR s
NO.| Code name Chinese Description Q'ty
1 03031073 AT AR Front panel 1
2 03011071 B KT & Front headlight cover 1
3 03031072 PET Speedometer cover 1
4 03031074 R AP RR BT AR Middle protective body panel 1
5 03031075 i aR 5 A Middle protective body rear panel 1
6 03031085 B3 & Battery box 1
7 03031086 L a5 Battery box cover 1
8 03031080 k:=Ur/ N =g21 Rear section of the vehicle body 1
9 09060015 Ja 4 Rear nirrow | pairs
09060015-L Ja i () Rear nirrow, left 1
09060015-R Jales CH)D Rear nirrow,right 1
10 03031088 S Y BN S Fork decorate cover 1
11 03031083 e 335 AR P i Left windshield inner panel 1
12 03031084 A AR A R Right windshield inner panel 1
13 03031076 Fe PRI R Left windshield panel 1
14 03031077 AR Right windshield panel 1
15 03031078 Je N 55 Left side cover 1
16 03031079 A 25 Right side cover 1
17 03031087 3R B AL AR Air cleaner decorate cover 1
18 03031092 i Chain cover 1
19 03031081 Ja PSR HR B ER Rear fender front section 1
20 03031082 Ja AR )5 B Rear fender rear section 1
21 05010095 JHEER 2 K seater ASSY 1

20 Bl




B 455 RUBBER PARTS & STRAP

¥ 1)
=

2. B

g B 5 LR it E R B
NO.| Code name Chinese Description Q'ty
1 06020208 R Glove box rubber 3
2 06020209 PR D12 Wire guard rubber ®12 1
3 06020210 SRR CJEETMM) Station frame rubber (thickness 7mm) 1
4 06020211 Ja T Rear armrest rubber 4
5 06020212 NEAN Side cover rubber 5
6 06020213 PR Chain protective rubber 1
7 06020214 S washer rubber 14
8 03031091 USB#g Hi, #e 3 25 USB port rubber 1
9
10
11
12




MEZETE Tool Kit

8
ik i) O 4 B e 3 4R s
NO.| Code name Chinese Description Q'ty
1 16010006 Xk MR 22 T ] Dual-Purpose Screwdriver 1
2 16010005 12-14F O R F Open Spanner(12-14) 1
3 16010004 8-10FF I R# I F Open Spanner(8-10) 1
4 16010007 16X 1 KL FEE Spark Plug Box Spanner(S=16) | 1
5 16010002 6mm PN 7N A P F Socket Head Screw Wrench(6mm)| 1
6 16010001 S5mm PN 7S PR F Socket Head Screw Wrench(5mm)| 1
7 16990010 MEZE T AA Bag for Tools Kit 1
8 e 22 T B 2Rk, Tools Kit 1

22 Hi




